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Les Objectifs de Cholestérol LDL

Treatment goal
for LDL-C

3.0 mmol/L
(116 mg/dL)

& x50 (70 mg/dL)

reduction

from 14 "
. A4 mMmo
baseline (55 mg/dL)

* SCORE <I%

+ SCOREz1% and <5%

* Young patients (TIDM <35 years;
T2DM <50 years) with DM duration
<10 years without other risk factors

+ SCORE 25% and <10%
* Markedly elevated single risk factors, in

particular TC >8 mmol/L (310 mg/dL) or

LDL-C >4.9 mmol/L (190 mg/dL) or

BP 2180/1 10 mmHg
* FH without other major risk factors
* Moderate CKD (eGFR 30-59 mL/min)

* DM wio target organ damage, with DM

/ duration 210 years or other additioml risk factor

+ ASCVD (clinical/imaging)
*SCORE z10%
~ « FH with ASCVD or with another
/ major risk factor
« Severe CKD (eGFR <30 mL/min)
+ DM & target organ damage: 23
major risk factors; or early onset of
T10M of long duration (>20 years)

Low

Moderate

High Very high CV Risk

Société Européenne de Cardiologie (ESC) : Recommandations 2019,

Trés haut nsque CV

Risque CV modérée

Les Niveaux de Risque

Prévention secondaire

Diabéte avec atteinte d organe ou =3 FDRCV
ou diabéte de type 1 (DT1) =20 ans
Insuffisance rénale sévére DFG=30mL/min
SCORE= 10%

Hypercholestérolémie familiale avec maladie
cardiovasculaire ou un autre FDRCV

Un FDRCV majeur - PA=180/110 :
TG=3.1g/L. cu LLDLc >=19g/1
Hypercholestérolémie familiale sans autre
FDRCV
Diabéte sans atteinte d organe., avec durée
=10 ans ou avec autres FDRCV
Insuffisance rénale modérée
30=DFG=59mL/min
2o=SCORE<=10%

avec

Patients jeunes (DT1<=35 ans ;: DT2<50 ans
avec durée du diabéte<10 ans sans autre
FDRCV

126<=SCORE<= 5%

Bas risque CV

SCORE<=1%




Les Effets des Thérapeutiques Hypolipémiantes

Monotherapy
Low-intensity Moderate- High-intensity Ezetimibe PCSK9i
statin intensity statin statin
Lovastatin 20 mg Lovastatin 40 mg Atorvastatin 40-80 mg Alirocumab
Fluvastatin 20-40mg  Fluvastatin 80 mg Rosuvastatin 20-40 mg Evolocumab
Pitavastatin 1 mg Pitavastatin 2-4 mg

Pravastatin 10-20mg  Pravastatin 40-80 mg
Simvastatin 10 mg Simvastatin 20-40 mg
Atorvastatin 10-20 mg
Rosuvastatin 5-10 mg

Combination therapy

High-intensity High-intensity statin High-intensity statin
statin & ezetimibe & PCSK9i & ezetimibe & PCSK9i

Juone

Les Modalités de Traitement

Administration

Anti-PCSK9 monoclonal antibodies
Transiently block PCSK9 binding to LDLR
extracellularly

|

365 days/year

% a

PCSK9 inhibitor

)I

26 days/year
[ HMG-CoA

Statins

|
Intracellular cholesterol f
depletion increases LDLR l Statins —1*

LDLR synthesis

PCSKI synthesis

synthesis via transcription

PCSK9 siRNA
Cholesterol

PCSK9 synthesis inhibitors

2 days/year Long-term inhibition of PCSK9 synthesis

and all intracellular and extracellular
PCSK9 functions




